Frrness IReALTY

Real People Real Results

[0)
® ki
o
<, o) 3
(O]
(0] ° ©
Q
[0} 4 ©
Q@ ° ¢ ¢
) 2 N o
[0) @ [0
'\
CD%, @ © [\)
[0} @ o)
(V) o Q ?
[}
(0 Q Q
) N
[O) ° ( ®
[0} © [0
(O] o [0 °
[0 N
) ° 4 ®
< n ° o
o o Q o
(0] ° ©
© (v}
Q@ Q °
) N
[ u) q0
0' m
7S Q
m m
Q
e
)
.
1 16
91 le

AN

MPORTANT: Read all instructions carefully before using this product.
Retain this owner’s manual for future reference. The specifications of this
mmmm product may vary from this photo and, subject to change without notice.

J
2810.1-110316 Owner’s Manual e
Le Manuel Du Proprietaire






PLEASE DO NOT RETURN THIS PRODUCT TO THE STORE.

If you need help with product information, assembly, or
replacement parts. Please contact customer service.

Email us at:
Service@paradigmhw.com

Or call us at:
1-844-641-7920
Hours:
8:00 am to 5:00 pm (PST) Daily


mailto:Service@paradigmhw.com

TABLE OF CONTENTS

] = [ 2
=] I S =TV = e — 3
T B0 =Y Y= 2 — 4
ASSEMBLY PREPATION-----n-smmmeemmeemmmemme e 5
OV = = AV ST ] =Y\ N ——— 6
o 1 7
TN R =l = Y ] —— 8
PRODUCT DRDAWING-----nmmrnmmmemmmmemmmeem e 10
I = 2 11
I = 27— 13
I = 2 T 15
I = 2 17
I = 2 19
I = 2 21
I = 2 23
I 2 25
Y=Y N 2 — 27
PARTS REQUEST FORM =snnnmemmmmeemmmeammmmem e 28



SERVICE

IMPORTANT: FOR NORTH AMERICA ONLY

For damage or defective product, questions, replacement
parts or any other service support, please contact our
customer service department (8:00 AM - 5:00 PM Pacific
Standard Time, Daily) by below methods:

For Best Service Email:

Service@paradigmhw.com

Website: _
www.paradigmhw.com

Toll-Free:

1-844-641-7920

Please have the following information ready when requesting for service:
Your name
Phone number
Model number
Serial number
Part number
Proof of Purchase

For damaged or defective product please contact our
customer service before returning to the store.

* Emailing us with the information above will be the best
method to receive aresponse during peak business hours.

**Response time may vary.
Paradigm Health & Wellness, Inc.

1189 Jellick Ave.
City of Industry, CA 91748, USA


mailto:%20%20%20%20%20Service@paradigmhw.com
http://www.paradigmhw.com/

LABEL PLACEMENT

*3uegpudold np [onUB 3 JIOA

L ‘ouRNp [3p [eNUBI |3 I
*anbijjesW 2IMjInAs e 2p Alped JUSLIAIGNIWE / 5ioq / Juowad)

‘odinba [ap epaoidey / e13pew / [ejaw p elnjon:

"[enueyy 5,19UMQ 335 suotedugNT

Y2eW I UMM: “JURWIKgNIWE ZAAT joid - “eujwed eled ejup ‘e3sid op sepant ﬁo_:vo. 50] “ejianjde; ef A ey nni3s Kdysjoydn \voo»n
wawadnba, 9p HUPIWNY, 33 u'anod SpIUINY UoKIY) LN ZasiN - ‘odinba Bp pepawny A ojod (o Jerduuy esed opswiny oued un 3198 BUD|IeM SRIUMOPRIL SIS I0d
(212 “sajepad’ uielj ap saljanbey “31jo5 ] ‘uopinb ) zaLias Jo Zopadsu] - (2} ‘sale| ‘Jualudinba Loy 2inySIOW pUE Jsnp UBa)d ) Y3ofd duep &
JYIVAYWOATTH ’ouayy ap ejjnsed e) 0juajse [ap aliodos [@ ‘oluaise [3 sopqnuew So|) ayuawawy s1aude K asnay (018 ’5[EPad 'sped a)elg 150d 1295 “ieas ‘SueqalpueH) Ajainoes ualybi pue 10ad:

“soues ue|q 818 Jnod abe153u Bp SelIB|OW ZB YDA+ NAWD ADEIM

‘9juduBuLY seperaide 23_.3_«%_:.%% se| onb sspAey

T
=]
“20unps papeo bulds ans a6e|qUSSEP 19 UOISUD) B] JOUUPA SUld » m .vm:&:mm..x.!:&n 3q 01 SGOUN JUBULSNIPY YIRND
"39|BAIU 353 BUJYeWI B| JBINSSE I ‘api0sal Jod sEpeuc|22e pepLnbas ap Se(IAE]D se| )snfe A Upjsusy e| aanbayy « -4 *Suld papeo] bupds Alajes uo Bumid pue UojsuaL Yoaud
“sabewwop “EPE[IAIU £3S9 eunbew e o “P3[IAS) S| BUILIBUI DU3 AINSUD 03P
s3p JayAp inod 305U e SINdap |19(0s Np sPRUIP SuoKes s3] 1aAY,p 12 s3pInby) s3) Zeubiop » “soyep ey ered ‘ejosuod e sod epefayas @R 1205 Z1)| €] 3P IR 4 5O] [~ ‘sabewep ploAe 0] 3|0suoD woy JyBjjuns DauIp pPIoAe pue nbyj di
JuallislelpauIw] sailaap No sagsn sasaid sa) sa1no) Jaejdussy - el " 2

(39 193 U3 spoddns *3noyYIN0ED s Side) “SUGINCG ANOID3 § JUSLSPIIS 29113S 13 Z93Iadsul » (515 ‘osae 3p ssiados ‘oupned op sepased “Eousad ‘seasany) u;

NI ;O31291D 0dinba 3 QBB 3P YUK 121N L ,St.ku_w}
n|

nbp $3) 1w op 53] J9N}3YS,P JUGAR UOHAURIRP ] ] |
U103 3| ZOYILIRIGIP 12 N39S 3P 5912 53] $3YNCY J3Uiddns § Zafl1a* NOLLNALLLY 3p s2ue COIPR 3YYED [P 1133Li0353p A pEpLINGSS 3p SaAe]| se| Jeinai 3p 35636y SNO DNV a10jaq pio> Jamod 3y Bnjdun pu

© O 0 & @ O 0 O O © .

°
“lo
d d ol
o Ip ‘|e swej|
o) o ‘3]U3|D [ SOIDIAIDS iR
° 1Sdwdg-wesg
"o :sunof s3] snoy ‘9] Jasodwiod
o] o 026.-L¥O-¥18-1 3])U3|2 Bf € 3DIAIIS 3] INOd
o p o :A|1ep ‘@duejsisse JaWo3snd 104
o) [
o)
o} o o
o} o o
© ) (0] VNIHO N3 OHO3H /3NIHD N3 3NDIHAV4 /VNIHO NI SavIN
) N Ax 191408 9P QJOWNN / 91I9S 9P CIPWINN /JOqWINU [BLOG
6 O LODQOQ0 LBTELODL L
o o
© O]
o} ® [0} 4 ¢ 8)10LBZANS kL e
o ¢
O] ) °
) ° °
D ° N
© )
| D O °
[s])
; o)
A\ >
o}




PRODUCT SAFETY

WARNING: Before using this equipment you should consult with your physician to see if
this workout equipment is appropriate for you. Do not use this equipment without your
physician’s approval. Do not use this equipment if you have any of the following
conditions or ailments:

Extreme obesity

Glaucoma, retinal detachment or conjunctivitis

Pregnancy

Spinal injury, Cerebral Sclerosis, or acutely swollen joints

Middle ear infection

High blood pressure, Hypertension, Recent stroke or Transient ischemic attack

Heart or circulatory disorders for which you are being treated

Hiatus hernia or Ventral hernia

Bone weaknesses including Osteoporosis, Unhealed fractures, Modularly pins, or Surgically

implanted orthopedic supports

Use of anti-coagulants including Aspirin in high doses
The Maximum Static Weight Capacity for this product is 800lbs / 363kgs.

Read all the instructions carefully before assembling or operating this product. Retain this
owner’s manual, do not remove any safety labels from the machine and keep the original
purchase receipt for future reference.

This workout equipment is designed and built for optimum safety. However, certain precautions
apply whenever you operate this exercise equipment. Be sure to read the entire manual before
assembling and operating this equipment. Also, note the following safety instructions:

1. Consult your physician or other health care professionals before using this equipment.

2. Always wear proper exercise apparel when using this equipment. Use care when getting on or
off the unit.

3. If at any time you feel faint, light-headed, or dizziness while operating this equipment, stop
exercising immediately and contact your physician. You should also stop exercising if you are
experiencing pain or any kind of discomfort.

4. Keep children and pets away from this equipment at all times.

5. Only one person should use this equipment at a time.

6. Make sure your equipment is correctly assembled before you use it. Be sure all the screws,
nuts, and bolts are tightened prior to use. Check the screws, nuts, and bolts are tight on a
weekly basis.

7. Do not operate this or any exercise equipment if it is damaged.

8. Wait 2 hours after eating before using this exercise equipment. If you get nauseous, stop
exercising as soon as you feel queasy.

9. This product should be placed on a flat surface when using. A mat or other covering material on
the ground is recommended. For indoor use only, do not use outdoors or near water.

10. Keep hands and feet away from any moving parts. Do not insert any objects into any openings
on the equipment.

11. Keep loose clothes, jewelry, limbs and long hair away from moving parts.

12. Children under the age of 12 should not use this fithess equipment.

13. Children from 12 to 18 should have adult supervision.



ASSEMBLY PREPARATION

Warning: It is highly recommended that you have assistance during the assembly of the strength
equipment.
1. Tools for assembly:

General tools you may need for the assembling this  strength equipment:

Metric Allen Key Set

Metric Wrench Set and Adjustable Wrench

Flat Screwdrivers

Phillips Screwdrivers

Rubber Mallet

¢ Silicone Spray Oil

2. Insert bolts into the frame as illustrated in the drawing of each of the steps.

3. Hand-tighten the bolts, nuts, and screw during assembly. Hand-tightening will allow for easily aligning
the parts during assembly. Tighten all the hardware once the entire unit has been completely
assembled.

4. ltis highly recommended that a professional installer assembles the strength equipment. But, with the
proper assistance, the right tools, and strictly following the assembly steps, and given enough time;
the assembly of the unit can be achieved without professional help.

5. Thoroughly read each step before proceeding to assemble the parts of that step.

6. To aid in the assembly of the equipment, the hardware pack (bolts, nuts, washer...etc.) have been
presorted according to their corresponding steps. See the Hardware Pack page.

7. When the equipment is fully assembled check all the functions for correct operation. Consult the
manual if you experience any issues, or for further help please contact our service department. See

page 2.



67 32 32 67 | |




PART LIST

Part # Description Q'ty
A Base Frame 2
B Upright Frame 4
C Upper Frame 2
D Pull Up Bar 1
H Short Safety Catch 2
I Long Safety Catch 2
K Rear Cross Bar 2
L L-Bracket 8
32 Hexagon Head Bolt M10*73 40
67 Washer D10.5*D30*1.5t 80
75 Nylon Lock Nut M10 40

138 | Domed End Caps 4
161 | Square End Cap 4
485 | Foot End Cap 4
486 | U-Bracket 2




HARDWARE PACK

STEP 2

[(TICTICTICT]

STEP 1

[TICTICTICT]

SOd ¢ €1-S/.1-S Yyoual

M

(67) Washer $10.5*$20*1.5t 8pcs
(75) Nylon Lock Nut M10 4pcs
STEP 4

(32) Hexagon Head Bolt M10*73 4 PCS

O | o

(67) Washer 10.5*$20*1.5t 8pcs
(75) Nylon Lock Nut M10 4pcs
STEP 3

(32) Hexagon Head Bolt M10*73 4 PCS

| | e

(32) Hexagon Head Bolt M10*73 4 PCS

(67) Washer $10.5*$20*1.5t 8pcs
(75) Nylon Lock Nut M10 4p

(32) Hexagon Head Bolt M10*73 4 PCS
(67) Washer 10.5*¢20*1.5t 8pcs
(75) Nylon Lock Nut M10 4p




STEP 6

ARIaaaRIanIaaIan [T I T I3 ]

(32) Hexagon Head Bolt M10*73 6 PCS

(67) Washer #10.5*¢20*1.5t 12pcs
(75) Nylon Lock Nut M10 6pcs
(32) Hexagon Head Bolt M10*73 6 PCS

(67) Washer 10.5*¢20*1.5t 12pcs
(75) Nylon Lock Nut M10 6pcs

STEP 7

[(TICT T ICTICTI0T] [(TICT I T I T I 0T ]

STEP 5

ENEnE | TEnans
ENSNE DEnans

(32) Hexagon Head Bolt M10*73 6 PCS

(67) Washer 10.5*¢20*1.5t 12pcs

(75) Nylon Lock Nut M10 6pcs
(32) Hexagon Head Bolt M10*73 6 PCS

(67) Washer ¢10.5*¢20*1.5t 12pcs
(75) Nylon Lock Nut M10 6p.




0O © 6 6 6 69 6 0O 606 6 6 6 6 6 06 9e

S &K < < >
.mmmmm\orma

4 0P O O O O B OO N\ O O o oo o o o ge

N\

— S A —8 &
.mmmmmx’.ma © 6 6 6 ©6 0 6 0 6 - J




STEP 1

1A. Insert a Foot End Cap (485) into each side of the Base Frame (A).

1B. Insert two Upright Frames (B) into the brackets of the Base Frame (A).
Make sure the arrow stickers on the Upright Frames (B) are pointing away

from the Base Frame (A).

1C. Attach the Base Frame (A) to the two Upright Frames (B) by using:
4 - (32) Hexagon Head Bolt
8 - (67) Washer
4 - (75) Nylon Lock Nut

Do not thoroughly tighten the hardware until the unit is completely

assembled.

Appearance upon completion of Step 1.

11



© O

13-17mm Wrench
2 PCS

485 B

{
/

/
A

N

(32) Hexagon Head Bolt (67) Washer (75) Nylon Lock Nut
4PCS 8PCS 4PCS

AR



STEP 2

2A. Slide the two Upright Frames (B) into the brackets at the ends of the
Upper Frame (C).

2B. Attach the Upper Frame (C) to the two Upright Frames (B) by using:
4 - (32) Hexagon Head Bolt
8 - (67) Washer
4 - (75) Nylon Lock Nut

Do not thoroughly tighten the hardware until the unit is completely

assembled.

60 0 ©C 06 6 6 0 6 0060600060060 O .

0 0 0 0 0 60 6 66 G 000000088 6 .

Appearance upon completion of Step 2.

13



© O

13-17mm Wrench
2 PCS

67

67
67
32
32

T mmw (O ss

(32) Hexagon Head Bolt (67) Washer (75) Nylon Lock Nut
4PCS 8PCS 4PCS

A



STEP 3

3A. Insert a Foot End Cap (485) into each side of the Base Frame (A).

3B. Insert two Upright Frames (B) into the brackets of the Base Frame (A).
Make sure the arrow stickers on the Upright Frames (B) are pointing away

from the Base Frame (A).

3C. Attach the Base Frame (A) to the two Upright Frames (B) by using:
4 - (32) Hexagon Head Bolt
8 - (67) Washer
4 - (75) Nylon Lock Nut

Do not thoroughly tighten the hardware until the unit is completely

assembled.

Appearance upon completion of Step 3.

15



© O

13-17mm Wrench
2 PCS

485 B

{
/

/
A

N

(32) Hexagon Head Bolt (67) Washer (75) Nylon Lock Nut
4PCS 8PCS 4PCS

AR



STEP 4

4A. Slide the two Upright Frames (B) into the brackets at the ends of the
Upper Frame (C).

4B. Attach the Upper Frame (C) to the two Upright Frames (B) by using:
4 - (32) Hexagon Head Bolt
8 - (67) Washer
4 - (75) Nylon Lock Nut

Do not thoroughly tighten the hardware until the unit is completely

assembled.

90 0 0O 6 0 C 0 0 0 6660000066 6

0 0 0 0 0 0 0 00 0666000006 6 .

Appearance upon completion of Step 4.

17



© O

13-17mm Wrench
2 PCS

67

67
67
32
32

T mmw (O ss

(32) Hexagon Head Bolt (67) Washer (75) Nylon Lock Nut
4PCS 8PCS 4PCS

A,



f

5A. Mount the Pull Up Bar (D) and two L-Brackets (L) to the Upper Frame
(©).

5B. Attach the Pull Up Bar (D) and two L-Brackets (L) to the Upper
Frame (C) by using:
6 - (32) Hexagon Head Bolt
12 - (67) Washer
6 - (75) Nylon Lock Nut

Do not thoroughly tighten the hardware until the unit is completely

assembled.

A _a .;ﬁj;
° 0 90 © 90 90 © 9 9 0 9 9 99O 9 99 9 -

80 © © 0 9 © 90 9 90 0 9 0 9 99 9 9 9 96

Appearance upon completion of Step 5.




- O

13-17mm Wrench
2 PCS

°®®®®®®®®®®®®®®®®®®®nc

75 67
L

S (O) —
(32) Hexagon Head Bolt (67) Washer (75) Nylon Lock Nut
6PCS 12PCS 6PCS

_ es—



STEP 6

6A. Mount the Pull Up Bar (D) and two L-Brackets (L) to the Upper Frame
(C).

6B. Attach the Pull Up Bar (D) and two L-Brackets (L) to the Upper
Frame (C) by using:
6 - (32) Hexagon Head Bolt
12 - (67) Washer
6 - (75) Nylon Lock Nut

Do not thoroughly tighten the hardware until the unit is completely

assembled.

Note: Having someone to assist for this step is recommended.

Appearance upon completion of Step 6.

21



13-17mm Wrench

2 PCS

67 6732 3232

67 67 32

r
)

(75) Nylon Lock Nut

(67) Washer

(32) Hexagon Head Bolt

6PCS

12PCS

6PCS




s

7A. Attach the two Rear Cross Bars (K) and four L-Brackets (L) to the
Upright Frames (B) by using:

12 - (32) Hexagon Head Bolt
24 - (67) Washer

12 - (75) Nylon Lock Nut

Give the cage a shake so the frame can settle and then thoroughly
tighten ALL the hardware.

*
Y

s 6 6 & 6 6 6 6 6 oo 69 © 5 909

s o 6 © 6 6 6 © 6 6 o oo © dSa

5 .
s o 6 © © © 6 66 6 6o o 60696 o=

s -
5 5 o 6 6 © 0 6o ° 666606 © S0 9-

=

o

S

Appearance upon completion of Step 7.

;




13-17mm Wrench

(75) Nylon Lock Nut

(67) Washer

(32) Hexagon Head Bolt

12PCS

24PCS

12PCS




STEP 8

A. The two Long Safety Catches (I) can be inserted into any of the holes
along the Upright Frame (B). Place them at the same level on the left and
right side of the cage and at a comfortable height that will assist you during
your workout.

B. The two Short Safety Catches (H) can be inserted into any of the holes
along the Upright Frame (B). Place them at the same level on the left and
right side of the cage and at a comfortable height that will assist you during
your workout.

C. The Upright Frames (B) have “U” shaped markings above some of the
holes to help mark which holes are at the same level across the frame of
the cage.

D. Make sure the hooks of the Long Safety Catch (I) and the Short Safety
Catch (H) are wrapped around the Upright Frames (B) to lock the safety
catches in place. When facing the front of the cage, the hooks should
always be on the right side and be below the main shaft of the safety
catches; this will allow the hooks to wrap around the back of the Upright
Frames (B). See Fig. A

6 6 6 6 © -«
© 6 © © © -

[z

e

] © 666660666 66606 66 6 o

° 6 6660600606 66D 660666 06 o g9

0 © e 06 0 0 e e

e © © 600 6 6 e e

Appearance upon completion of Step 8.

25



3

5 & & & o 6 5 6 & o°

b_d o o




WARRANTY

MANUFACTURER’S LIMITED WARRANTY
Paradigm Health & Wellness warrants to the original purchaser that this product is free
from defects in material and workmanship when used for the purpose intended, under the
conditions that it has been installed and operated in accordance with Paradigm’s Owner’s
Manual. Paradigm’s obligation under this warranty applies to the following:

COMPONENT LENGTH OF WARRANTY

Structural Frame 5 years (rame, welds)

Parts 1 year (covers, internal mechanism, tension, wheels, knobs, hardware)
Wearable Parts 1 year wphoistery, foam, ball bearings, pulleys, belts, cables, Shocks)

Exclusions from Warranty Coverage:

Paradigm does not warrant against and is not responsible for, and no implied warranty shall be deemed to cover, any

product failure, product malfunction, or damages attributable to:

1. Improper installation and/or failure to abide by Paradigm'’s installation guidelines;

2. Use of this product beyond normal home use, or in an application for which it was not designed.

3. All exchanged parts and Products replaced under this limited warranty will become the property of Paradigm Health

and Wellness.

4. Damage caused by vandalism, accidents, inadequate maintenance, or by animals.

5. Any act of Nature (such as fire, flooding, snow, ice, hurricane, earthquake, lightning or other natural disaster),
environmental condition (such as air pollution, mold, mildew, etc.), or staining from foreign substances (such as dirt,
grease, oil, etc.).

6. Normal weathering due to exposure to sunlight, weather and atmosphere which can cause colored surfaces to,
among other things, flake, rust, accumulate dirt or stains.

7. Improper operation, alteration, handling, storage, abuse or neglect of the product.

Paradigm, using its sole discretion, will either repair or replace free of charge any part(s)
proven to be defective under normal home use. Any repair or replacement shall provide
no new warranty coverage, but shall retain only the remaining portion of the original
product’s warranty. All exchanged parts and Products replaced under this limited warranty
will become the property of Paradigm Health and Wellness. This warranty is offered only to
the original purchaser and is not transferable. Proof of original purchase is required.

Ordering Replacement Parts

Replacement parts can be ordered by emailing our customer service department:
Service@paradigmhw.com

Open Daily 8:00 AM - 5:00 PM (PST).

When ordering replacement parts please have the following information ready:

1. Owner’s Manual

2. Model Number

3. Description of Parts

4. Part Number

5. Date of Purchase

27


mailto:Service@paradigmhw.com

PARTS REQUEST FORM

Paradigm Health & Wellness, Inc.
EMAIL THIS FORM WITH YOUR RECIEPT OF PURCHASE TO
Service@paradigmhw.com *

NAME:

ADDRESS:

CITY STATE ZIP

TELEPHONE: (Day)

(Night)

SERIAL#:

MODEL#:

PURCHASE DATE:

PLACE OF PURCHASE:

PART # DESCRIPTION QTY

“YOUR ORDER WILL BE PROCESSED WITHIN 3 BUSINESS DAYS”
*This form can also be faxed to #: 626-810-2166

28


mailto:Service@paradigmhw.com

